



**Stencil Wiper Roll
5327-0034**

Item No	B-CW3056		Result of test	Voluntary Standards
Fundamental State	Composition (%)		Wood pulp	Corporation Standards
			53.60%	
	Gsm (g/m ²)		Polyester	
			46.40%	
	Thickness (mm)		57.4	
	Speed of absorbability (s/5cm)		0.29	
	Capacity of liquid - Absorbability (%)		41	FZ/T64012
White degree (%)		468	YG065-II Text Instrument	
Physical Parameters	Breaking Strength (N/5cm)	(CD)	40.4	FZ/T64012
		(MD)	176.3	
	Breaking Elongation (%)	(CD)	120.7	
		(MD)	23.3	
	Tearing Strength (N/5cm)	(CD)	11.1	
		(MD)	5.5	



Pro-Pack Materials Pte Ltd

The ESD & Cleanroom Specialist



5327-0034

11 January 2012 (PR05)

Pro-Pack Materials Pte Ltd (HQ)
Pro-Pack Materials (Wuxi) Co., Ltd
Pro-Pack Materials (Philippines) Inc.
Pro-Pack Materials India Pvt Ltd

Bold Pack Industries Sdn Bhd
Bold-Pack Materials (Thailand) Co. Ltd
PT Pro-Pack Industries

No. 2, #08-05, Bukit
Batok St 23, Bukit Batok
Connection, Singapore
659554

T : +65-63541511
F : +65-63541711
E : sales@pro-pack.com.sg
W : www.pro-pack.com.sg